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Batch inspection quality certificate for seamless steel cylinders
UM S Cylinders type: _CNG1-229-30-20T 545/ i Filling medium: __ /
Pt 5 Product drawing no:  LD-QP1.TY-1-02
JERHBEE 1 Bottom structure:  OMIEJRE CIHEf MR OH R OXUE D

fil i VF AT IE 4% 5 Manufacturing licence number: TS2210K24-2022
fil3& .4 Manufacturing company: Anhui Clean Energy Co.. Itd.
A r=#t5 Batch No.: _FI007 il 3& 1 Manufacturing Date: 2021.04

PEARHEICS Standard:  GB17258-2011
AR ETA__ 001 BF 063 2 A 60 1.

£ Remark: At & # S A5 F %) /L5 This batch cylinders don’t contain following
number: 001 CHZFMERERED) « 002 GRERBIRE) . 056 (GhE)

1 FEF AR EHE Main technical data

AMTAEES) (MPa) o HKIERSE ST (MPa) 0
Nominal WP Hydrostatic TP
DRRKBER (L) - SEWREES (MPa) -
Nominal Volume Leakage TP
WS i 229 WHEET (mm) 5.8
Nominal Diameter

2 ERAE Main Material

Z5 Type LR, S Name S, ks Type
WAL EL Cylinder Material | 30CrMo TCEENE seamless steel tube ©229x5.8 |

3 WHAEME 22 B> Cylinder Material Chemical Composition

JCZ% Element | C Si | Mn Cr Mo S p S+P | Ni Cu T
B AR EY 0.17~ | 0.4~0 | 0.80~1. | 0.15~0.
<0.37 <0.005 | <0.009 | <0.014 | <0.30 | <0.20
AQL 037 | 9 20 30
SEBRE %
At 0291 10.198 | 0.517 | 1.010 | 0.202 | 0.003 | 0009 | 0.012 | 0.023 | 0.053
Content
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4 J1% 1% & Mechanical Property

ALFE 77 7, Heat Treatment Method

7K Quenching + [7] /& Temper

\ Jokt At 528 B S B
W H UL 98 i i d*" li 5 fil ¢ 2% el PR
Inspection | Tensile Strength Strength Elongation Impact value ! T’SOO
ren
Item Rm (MPa) » A (%) akv (J/em?)
Rea (MPa)
P —
i >890,<946 >755 >14 /=28 | T35
AQL Ak
S5 R )
Acceptance
Actual 915/906 833/827 15:2/15.5 73 78
Results

5 JEHEBSEE Bottom Anatomy
KL M RIFE . RO KBERMG, SRR S EREER

6 JKEME AL Bursting Test

%5 Serial No.: FI007002 SZilldtat &/ Bursting Pressure:
MERE I Shape of crevasse: SHVEWIZY, TR, W TERTE & b 3Ek
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GB17258-2011 frHERIESR, &%,

61.06  MPa

After inspection and tests, Products of this batch are according to the requirements
of GB17258-2011 and acceptable.
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